Page 12

PE 65

COMPRESSOR

U



2
Iggi‘

5 PBES

SPARE PARTS

AIR STRAINER
1 Air Strainer Assembly 2 701105A1-66001
2 Air Strainer Element (Not Shown) 2 701105A1-66140
VALVE & UNLOADER ‘
3 Outlet Valve Push Cover 2 70110FA1-11450
4 Outlet Valve Spring 2 70110FA1-41070
5 Inlet & Outlet Valve Plate 4 50110FA1-31030
6 Outlet Valve Push Cover Gasket 2 70110FA1-11461
g Unloader Assembly 2 70110FA1-11201
8 Inlet Valve Spring 2 70110FA1-31070
9 Inlet Valve Receiver 2 70110FA1-31020
10 Inlet Valve Snap Ring 2 9361013-20320
CYLINDER HEAD
. 11 Cylinder Head Bolt; M8 x L25, Gr 8.8 9 91501 13-1108025-5608
0 12 Cylinder Head 2 70110FA1-11010
13 Head - Cylinder Gasket 2 70110FA1-11020-512
CYLINDER, PISTON & RING
14 Compression Ring 4 70110FA1-61030
15 | Oil Control Ring 2 70110FA1-61050
16 Piston Pin Snap Ring 4 70110FA1-61070
17 Piston Pin 2 70110FA1-61120
18 Piston 2 70110FA1-61011
19 Cylinder 2 70110FA1-51010
% 20 Cylinder Bolt; M8 x L20, Gr 8.8 16 9150113-1108020-5608
21 Cylinder Bolt Copper Washer; M8 16 9252619-100800-0
22 Cylinder - Case Gasket 2 70110FA1-51030-512
CONNECTING ROD & OIL SPLASH DIPPER
23 Connecting Rod Assembly 2 70110FA1-61200
24 Oil Splash Dipper 2 70120FA1-61282
25 Qil Splash Dipper Bolt Spring Washer; M4 2 9253113-100400-8
26 Qil Splash Dipper Bolt; M4 x L10, Gr 8.8 2 9151313-1104010-5602
CRANKCASE & CRANKSHAFT
27 Breather Assembly 1 701105A1-57600
28 Rear Bearing Cover 1 70120FA1-57060
: ¢ 25 | Rear Bearing Cover Gasket 1 70120FA1-57070-512
30 Front & Rear Bearing #6205 2 9350106-6205
31 Crankshaft 1 70120FA1-56010
32 V-Pulley Pin 1 70110FA1-56060
33 Screw-in Oil Level Glass 1 70A109B1-57702
33a Plug-in Oil Level Glass 1 701105A1-57700
34 0-ring (Screw-in Qil Level Glass) 1 9360281-260265
34a Gasket (Plug-in Oil Level Glass) 1 701105A1-57730
35 Crankcase Oil Plug (1/4" PT) 1 90112-100202A
36 Crankcase 1 70120FA1-57010
37 Qil Fill Cap 1 701105A1-57190
38 0-ring (Qil Fill Cap) 1 9360181-240158
39 Front Oil Seal 1 70120FA1-57080
40 Front Bearing Cover Gasket 1 70120FA1-57040-512
41 Front Bearing Cover 1 70120FA1-57030
42 Compressor Pulley 1 70120FA1-76011
43 Compressor Pulley Thrust Washer 1 70110FA1-76210
44 Compressor Pulley Spring Washer; M8 1 9253113-100800-8




PB£S SPARE PARTS

DESCRIPTION PART NUMBER

UNLOADER PIPING
45 Unloader Tube Nut 1 9012115-1201D02
46 Unloader Connection Olive 1 9012015-1002002
47 Unloader Tee 1 9011915-1301D01
48 Unloader Tube Assembly 1 70120F71-85100
49 Unloader Elbow 1 9011815-1301301
DISCHARGE PIPING
50 Outlet Piping Joint A 1 70120FA1-87011
51 Outlet Piping Assembly 1 70120FA1-87100
52 Qutlet Piping Joint B 1 70120FA1-87021
53 Outlet Piping Joint Nut 1 7992213-2404040
GASKET KIT
54 Head Gasket Kit (Not Shown) 1 70120FA1-80170A-711
55 Full Gasket Kit (Not Shown) 1 70120FA1-80170-711

Notes
- Items 6 & 13 are included in the Head Gasket Kit (Item 54).

. ltems 6, 13, 22, 29 & 40 are included in the Full Gasket Kit (Item 55).




